



TEST REPORT

DATE: 06/16/2009

TEST NUMBER: 122025

CLIENT	Joy Carpets, Inc.
--------	-------------------

TEST METHOD CONDUCTED	Materials Analysis: XRF Scan And GCMS
-----------------------	---------------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Nylon Printed Carpets and Rugs
COLOR	----
ROLL	----
CONSTRUCTION	Cut Pile
FIBER	----
BACKING	Woven Synthetic
REFERENCE	

GENERAL PRINCIPLE

Several carpets and rugs were submitted from inventory to determine the presence of Lead (Pb) by XRF scan and to determine if any components contained phthalates being tested by Method 6010 using GCMS and Acid digestion.

TEST RESULTS

There was no Lead (Pb) in any of the components or colors of the submitted carpets. The detection level was 3 ppm. The presence of phthalates was negative in all components and colors tested. The detection level is 10 ppm.

COMMENTS

These tests were completed to show that the regulations as set forth in the CPSC guidelines for toys could be met by these carpets and rugs. However, there is no indication from any governing authority that rugs or carpets would fall into the CPSC Guidelines with the exception CFR 1630 for flammability of carpets and rugs.

APPROVED BY: _____

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, Inc., shall not be used under any circumstance in advertising to the general public.